Treatment of acute migraine attacks

Migraine Foundation Aotearoa New Zealand Reviewed by Dr Desiree Fernandez Last reviewed Dec 2023

Acute treatment of migraine attacks

Migraine is a genetic neurological disorder, characterised by acute attacks that usually include headache and other symptoms. Migraine attacks occur in four phases (see figure below).

Migraine is commonly under-treated and mis-treated, with relatively low use of migraine-specific treatments for attacks (triptans) and use of inappropriate treatments (opioids). Suboptimal treatment of acute attacks can lead to chronic migraine (headache on 15 days or more per month, with at least 8 of these typical of migraine).





Treatment options for acute migraine attacks

Opioids (e.g. codeine, tramadol) are not recommended as they may exacerbate gastroparesis and have a significant risk of addiction.

Medication options

Simple analgesics

- Aspirin 600–1000mg
- Ibuprofen 400-600mg
- Diclofenac 25-50mg
- Naproxen 250mg
- Paracetamol 1000mg¹

Triptans²

- Rizatriptan 10mg (max 20mg in 24 hours)
- Sumatriptan 50–100mg (max 300mg in 24 hours)
- Sumatriptan subcutaneous injection 6mg (max 12mg in 24 hours)

Antiemetics³

- Domperidone 10mg
- Prochlorperazine 10mg (oral) or 3mg (buccal)
- Metoclopramide 10mg
- Ondansetron 8mg

Medication for patients with severe nausea and vomiting

- Sumatriptan subcutaneous injection (orodispersable rizatriptan may be tolerated)
- Diclofenac suppositories
- Buccal prochlorperazine (or orodispersible ondansetron)

Non-medication options

- Neuromodulation devices (external trigeminal nerve stimulation devices available in New Zealand)
- Occipital nerve blocks (injection of the greater occipital nerve with local anaesthetic)⁴

^{4.} Pain relief may last several weeks.



^{1.} Paracetamol can be appropriate for women who are pregnant or breastfeeding or if NSAIDs are contraindicated, but is not a first-line monotherapy for migraine due to lower efficacy.

^{2.} Triptans are contraindicated in ischemic heart disease, peripheral vascular disease and uncontrolled hypertension.

^{3.} In general, dopamine antagonists are recommended because they improve gastric motility and counter the gastroparesis associated with migraine attacks.

Optimising treatment effectiveness

- Use triptans for moderate-severe attacks and when attacks do not respond adequately to non-steroidal anti-inflammatory drugs (NSAIDs).
- Take medications within 30 minutes of the headache phase. Triptans are not as effective if taken during the aura phase. Treatments are considered effective if symptoms reduce within 2 hours after administration and patients can resume normal activities.
- Take anti-emetics with analgesic medications for nausea and vomiting and to help absorption of pain medications.
- If treatment is ineffective after at least two trials, review reasons for treatment failure (e.g. taking too low a dose, taking too late within an attack, route of administration not optimal) before trying a different medication. Triptans have slightly different mechanisms of action so if one triptan is not effective, try another.
- If treatment is ineffective after two hours, repeating the dose (for that attack) is unlikely to work and an alternative or combination treatment should be considered. If the treatment initially worked and the migraine recurs within 48 hours, another dose can be taken.
- Combining an NSAID with a triptan can be successful for people who do not find sufficient relief with either agent alone.

Migraine triggers

In migraine disease, the brain over-reacts to environmental and homeostatic changes, e.g. from weather, hormones (causing menstrual migraine), lack of/too much sleep, dehydration, fasting/skipped meals, stress, strenuous exercise. Avoiding migraine triggers and exacerbating factors can reduce the number and impact of attacks.

Advise patients to maintain regular sleeping and eating patterns, engage in graded exercise and stress management activities. Moderate aerobic exercise can be helpful in preventing migraine and alleviating stress. The evidence for dietary interventions is limited although a healthy diet, avoiding highly processed and sugary food, and maintaining a healthy weight is recommended.

Some foods commonly perceived to trigger migraine attacks, such as chocolate, have not been found to cause attacks in experimental studies. Food cravings in the prodromal phase may explain much of the association of specific foods with attacks. However, alcohol and caffeine can trigger attacks and may best be avoided (or limit coffee to two cups a day).



Medication overuse

Frequent use of acute migraine treatments can lead to chronic migraine and/or medication-induced headache. Patients are at risk of medication-induced headache if they have headache for 15 days or more a month and have used (for at least three months):

- Simple analgesics on ≥ 15 days a month (including combination analgesics and caffeine), or
- Opioids or triptans on \geq 10 days a month.

Medication-induced headache can occur in patients with migraine even if they are taking analgesics for another condition (e.g. back pain or arthritis). Managing medication-induced headache requires the reduction or withdrawal of the acute treatment and/or initiation of preventive therapy. Calcitonin gene-related peptide (CGRP) monoclonal antibody medications can reduce the number of headaches in patients with migraine and medication-induced headache (galcanezumab and erenumab are available in New Zealand but not funded).

References

Ailani J, Burch RC, Robbins MS; Board of Directors of the American Headache Society. The American Headache Society Consensus Statement: Update on integrating new migraine treatments into clinical practice. Headache. 2021 Jul;61(7):1021-1039. doi: 10.1111/head.14153.

Ashina M, Buse DC, Ashina H, Pozo-Rosich P, Peres MFP, Lee MJ, Terwindt GM, Halker Singh R, Tassorelli C, Do TP, Mitsikostas DD, Dodick DW. Migraine: integrated approaches to clinical management and emerging treatments. Lancet. 2021 Apr 17;397(10283):1505-1518. doi: 10.1016/S0140-6736(20)32342-4.

British Association for the Study of Headache (BASH). 2019. National Headache Management System for Adults 2019. https://www.bash.org.uk/guidelines/

Curone M, Tullo V, Didier HA, Bussone G. Overview on effectiveness of erenumab, fremanezumab, and galcanezumab in reducing medication overuse headache in chronic migraine patients. Neurol Sci. 2022 Sep;43(9):5759-5761. doi: 10.1007/s10072-022-06265-8.

Diener HC, Dodick D, Evers S, Holle D, Jensen RH, Lipton RB, Porreca F, Silberstein S, Schwedt T. Pathophysiology, prevention, and treatment of medication overuse headache. Lancet Neurol. 2019 Sep;18(9):891-902. doi: 10.1016/S1474-4422(19)30146-2

La Touche, R, Fernández Pérez, JJ, Proy Acosta, A, et al. Is aerobic exercise helpful in patients with migraine? A systematic review and meta-analysis. *Scand J Med Sci Sports*. 2020; 30: 965–982.https://doi.org/10.1111/sms.13625

VanderPluym JH, Halker Singh RB, Urtecho M, Morrow AS, Nayfeh T, Torres Roldan VD, Farah MH, Hasan B, Saadi S, Shah S, Abd-Rabu R, Daraz L, Prokop LJ, Murad MH, Wang Z. Acute Treatments for Episodic Migraine in Adults: A Systematic Review and Meta-analysis. JAMA. 2021 Jun 15;325(23):2357-2369. doi: 10.1001/jama.2021.7939.

